






Decks
Deck 2 Pulley 9"5

5-10 Lastec Deck 72/092806 Decks

5.5 Deck 2 Pulley 9"

REF PART # DESCRIPTION      QTY.

1 F05010-8 Nut, 1/2-13 Nyl Hex Lock 1

2 F05011-2 Washer, 1/2 SAE Flat 1

3 048452 Pulley Weldment, 9" Idler  1

1 Sold with items 4, 5, and 6 preassembled.

1

4 048453 Adapter, Idler Pulley Bore 1

5 P06030-2 Bearing, 6203-2NSL 17mm SRI-2 ABEC-1 1

6 F04254-4 Ring, 1.575 Id N5100-156 Snap 1

7 048272 Belt, 72" Deck Drive 1

Go to www.lastec.com for latest changes in this manual.



Decks
Deck 2 Pulley 9"

Decks Lastec Deck 72/092806 5-11

5

2

1

3

4

5

6

7

Go to www.lastec.com for latest changes in this manual.



72 in Decks
Deck 3 Hardware5

5-12 Lastec Mower /092507 72 in Decks

5.6 Deck 3 Hardware 

REF PART # DESCRIPTION      QTY.

Deck Assy, #3

1 048752 Deck Weldmnt, #3 (Serial number 1510105 and later) 1

046346 Deck Weldmnt, #3 (Serial number 1500105 and prior) 1

2 046742 Ball Swivel Hinge Weldmnt 2

3 P294 FITTING, 1/4-28 45 DEG. GREASE 2

4 F05011-4 Washer, 3/8 Split Lock 4

5 F05007-125 Bolt, 3/8-16x 2-1/2 HH Gr5 4

6 F05007-165 Bolt, 3/8-16x1 Carriage (Added after serial number 1510105) 1

7 F05010-10 Nut, 3/8-16 Hex Nyl Lock (Added after serial number 1510105) 5

8 F05007-87 Bolt, 3/8-16x1 Gr5 HH (Added after serial number 1510105) 4

9 049670 Baffle Weldment, #3 Front (Added after serial number 1510105) 1

10 049302 Plate, 3372 Bolt In Mulching (Added after serial number 1850705) 1



72 in Decks
Deck 3 Hardware

72 in Decks Lastec Mower /092507 5-13

5

2

1

3 4 5

6

8 9

7

7

8

10

Go to www.lastec.com for latest changes in this manual.



Decks
Spindle Housing Assembly5

5-14 Lastec Deck 72/092806 Decks

5.7 Spindle Housing Assembly

REF PART # DESCRIPTION      QTY.

1 F05006-93 Bolt, 5/16-18 x 1-1/4 HH FTGr 5 6

2 F05011-13 Washer, 5/16 Split Lock 6

3 034921 Plate, Deck Reinforcing 1

4 034969 Seal, 2561 Spindle 1

5 034951 Collar, Spindle Top 1

6 P11035 Bearing, 6206-2RS 3

7 034945 Housing, Spindle 1

8 F05012-64 Pin, 1/8x1/2 Roll 1

9 034950 Spacer, Spindle Bearing 1

10 F04254-45 Ring, 2 1/2IDx3/16 Dia Rubber O 2

11 034947 Washer, 1.50x1.185x16Ga 1

12 034948 Washer, 2.435x1.185x11Ga 1

13 034946 Shaft, Blade Spindle Right and Left Spindles Assemblies 1

043245 Shaft, Center Blade Spindle

Go to www.lastec.com for latest changes in this manual.



Decks
Spindle Housing Assembly

Decks Lastec Deck 72/092806 5-15

5

2

1

3

4

5

6

7

8

9

10

13

12

11
6

Note: Shaft part number 
is different for center 
and side spindles 

Go to www.lastec.com for latest changes in this manual.



Decks
Single Pulley Spindles5

5-16 Lastec Deck 72/092806 Decks

5.8 Single Pulley Spindles

REF PART # DESCRIPTION      QTY.

1 P04107 Fitting, 3/16x3/16 Straight Grease 1

2 045677 Bolt, Spindle Pulley 1

3 F05011-97 Washer, 1/2IDx1 5/8OD Bellville 1

4 S04124 Key, 1/4 x 1 11/16 1

5 034953 Sheave, Single - 2561 Mower 1

6 043249 Washer, 3/8 x 1.5 x 1.01 1

7 F05007-85 Bolt, 3/8-16x1 1/2 Carriage Gr5 4

8 044862 Plate, Deck Reinforcing (Serial number 2620906 and later) 2

048183 Plate, Deck Reinforcing (Serial number 2610806 and prior) 1

9 see Spindle Housing Assembly
10 F05010-10 Nut, 3/8-16 Hex Nyl Lock 4

11 P849 Blade, 25 x 2-1/2 x 1/4 Low Lift 1

P701 Blade, 25 x 2-1/2 x 1/4 High Lift 1

12 029889 Washer, 2-1/2x11/16x3/16 Nylon 1

13 048898 Blade Disc, Anti-scalp (Serial Number 1720505 to 2620906, then deleted) 1

F05011-89 Washer, 2-1/2 ODx5/8 IDx3/16 Zn (Serial Number 1710505 and prior) 1

14 F05011-89 Washer, 2-1/2 ODx5/8 IDx3/16 Zn (Serial number 2620906 and later) 1

F05011-27 Washer, 5/8 Split Loc (Added after serial number 2281205 to 2610806) 1

15 F05009-117 Bolt, 5/8-18x2 HH Gr5 Znc  (Serial number 2620906 and later) 1

F05009-95 Bolt, 5/8-18x1 3/4 HH Gr5  (Serial number 2610806 and prior) 1

Go to www.lastec.com for latest changes in this manual.



Decks
Single Pulley Spindles

Decks Lastec Deck 72/092806 5-17

5



Decks
Double Pulley Spindle5

5-18 Lastec Deck 72/092806 Decks

5.9 Double Pulley Spindle

REF PART # DESCRIPTION      QTY.

1 P04107 Fitting, 3/16x3/16 Straight Grease 1

2 045677 Bolt, Spindle Pulley (Serial number 1441104 and later) 1

045676 Bolt, Spindle Double Pulley (Serial number 1431104 and earlier) 1

3 F05011-97 Washer, 1/2IDx1 5/8OD Bellville 1

4 027053 Key, 1/4 x 2 1/2 1

5 047576 Sheave, Double - 3372 Mower 1

6 046273 Washer, 1/4 x 1.47 x 1.01 1

7 F05007-85 Bolt, 3/8-16x1 1/2 Carriage Gr5 4

8 044862 Plate, Deck Reinforcing (Serial number 2620906 and later) 2

048183 Plate, Deck Reinforcing (Serial number 2610806 and prior) 1

9 see Spindle Housing Assembly
10 F05010-10 Nut, 3/8-16 Hex Nyl Lock 4

11 P849 Blade, 25 x 2-1/2 x 1/4 Low Lift (Serial Number 5280506 and later) 1

P701 Blade, 25 x 2-1/2 x 1/4 High Lift (Serial Number 5270406 and prior) 1

12 029889 Washer, 2-1/2x11/16x3/16 Nylon 1

13 048898 Blade Disc, Anti-scalp  (Serial Number 1720505 to 2620906, then deleted) 1

F05011-89 Washer, 2-1/2 ODx5/8 IDx3/16 Zn (Serial Number 1710505 and prior) 1

14 F05011-89 Washer, 2-1/2 ODx5/8 IDx3/16 Zn (Serial number 2620906 and later) 1

F05011-27 Washer, 5/8 Split Loc (Added after serial number 2281205 to 2610806) 1

15 F05009-117 Bolt, 5/8-18x2 HH Gr5 Znc  (Serial number 2620906 and later) 1

F05009-95 Bolt, 5/8-18x1 3/4 HH Gr5  (Serial number 2610806 and prior) 1

Go to www.lastec.com for latest changes in this manual.



Decks
Double Pulley Spindle

Decks Lastec Deck 72/092806 5-19

5

Go to www.lastec.com for latest changes in this manual.



Decks
Rear Deck Axle Assembly5

5-20 Lastec Deck 72/092806 Decks

5.10 Rear Deck Axle Assembly

REF PART # DESCRIPTION      QTY.

Rear Deck Axle Assembly

1 F05010-178 Nut, 3/4-10 Flexloc 2

2 F05011-62 Washer, 3/4 SAE Flat 2

3 P438 Wheel, Anti-Scalp 6x3.25x3/4ID 2

4 047866 Mount Weldmnt, Anti-Scalp Whl 1

5 F05010-8 Nut, 1/2-13 Nyl Hex Lock 1

6 048107 Bar, Anti-Scalp Adjustment 1

7 F05008-88 Bolt, 1/2-13x1 3/4 Hex Head GR5 Zinc 1

8 F05006-27 Bolt, 5/16-18 x 1 Gr 5 HH 2

9 046745 Pin Wldmnt, Rear Deck Hinge 2

10 F05010-58 Nut, 5/16-18 Nyl Lock 2

Go to www.lastec.com for latest changes in this manual.



Decks
Rear Deck Axle Assembly

Decks Lastec Deck 72/092806 5-21

5

21
3

5

9
10

7

8

6

4

Go to www.lastec.com for latest changes in this manual.



Decks
Anti-scalp Rollers5

5-22 Lastec Deck 72/092806 Decks

5.11 Anti-scalp Rollers

REF PART # DESCRIPTION      QTY.

1 F05010-96 Nut, 5/8-11 Jam Nyl Lock 2

2 F05010-82 Nut, 5/8-11 Jam Nyl Lock 2

3 027013 Wheel, 5 In Dia Anti-Scalp 5/8 h 2

4 F05009-28 Bolt, 5/8-11x4 Gr5 HH 2

Go to www.lastec.com for latest changes in this manual.



Decks
Anti-scalp Rollers

Decks Lastec Deck 72/092806 5-23

5

2
1

3
4



Decks
Mulching Dam Assembly (Deleted after Serial Number 1850705)5

5-24 Lastec Deck 72/092806 Decks

5.12 Mulching Dam Assembly (Deleted after Serial Number 1850705)

See Section 5.6 Deck 3 Framework for bolt-in mulching baffle.

Mulching dam in stored position.

REF PART # DESCRIPTION      QTY.

Mulching Dam Assembly

1 P05059 Pin, 1/8x1 13/16 Safety 2

2 F05012-11 Pin, 3/16x1 Zinc Roll 2

3 046712 Plate Wldmt, Mulching Dam 1

Go to www.lastec.com for latest changes in this manual.



Decks
Mulching Dam Assembly (Deleted after Serial Number 1850705)

Decks Lastec Deck 72/092806 5-25

5

Mulching dam in mulching position.

21
3



Decks
Grass Chute5

5-26 Lastec Deck 72/092806 Decks

5.13 Grass Chute

REF PART # DESCRIPTION      QTY.

Grass Chute Assembly

1 F05010-58 Nut, 5/16-18 Nyl Lock 1

2 041714 Spring, Deere RH Torsion 1

3 041572 Grass Chute, John Deere 1

4 F05006-110 Bolt, 5/16-18x9 HH Gr5 Spcl 1

Go to www.lastec.com for latest changes in this manual.



Decks
Grass Chute5

5-27 Lastec Deck 72/092806 Decks

2

1

3

4

Go to www.lastec.com for latest changes in this manual.



Decks
Grass Chute5

5-28 Lastec Deck 72/092806 Decks

Go to www.lastec.com for latest changes in this manual.



Part No. Part Description Page Numbers
014419 Decal, Hot Engine Warning 1-4
014815 Rod End, 5/16-24 Male LH 2-12
014818 Spring, Extension 3/8x3 2-2
014834 Bearing, W/Snap Ring 5/8ID 2-12
015985 Bolt, D30/D40/G35 Throttle 4-14
015986 Washer, .266 x .50 x .21 4-14
016175 Washer, .25ID X .625OD X .06Thk, Plated 4-14
016339 Boss, 1/4x1/2x.27 4-14
016413 Box, Battery, Modified 4-26
018050 Filter, Kubota Engine Oil 4-8
018465 Spacer, Small Seat Pan 2-2
018734 Bushing, Kubota Rubber Mount 4-16
018739 ROD END, 3/8-24 RIGHT HAND 2-12, 2-20, 2-26
018740 ROD END 3/8-24 LEFT HAND 2-20, 2-26
018751 Washer, Motor Mount 4-16
018758 Manifold, Fuel Filter W/Separator 4-14
018872 Key 5mm SQ x 1 1/8" 3-4
019086 Knob, 1 3/8x3/8-24 2-16
019277 Spring, 1X8 3/8 Leg 325E-98 2-24, 5-8
019613 Plug, 1/2IN Hole 2-10
019650 Spacer, 1/4 Thk Deck Height 5-8
019696 Cap, Hyd Tank (P631) 4-2
023541 Bearing, 1in Flange Mount 2-28
024378 Switch, Key Diesel (Kubota) 2-10
026371 Spring, 1-3/8x15.8x.187 Extension" 2-22
026381 Battery Assy, 2561 4-26
026382 Angle, Battery Hold Down 4-26
026393 Fitting, #8 SAE / #8 JIC 90 X-L Elbow 3-4
026407 Plate Wldmnt, E-Brake Lock 2-14
026409 Pulley, E-Brake 2-14, 3-8, 3-10
026412 Rod Wldmnt, E-Brake Tensioner 2-14
026416 Cable E-Brake 2-14
026431 Bushing, A-Arm 3-6
026440 Rim, 12 x 8-1/2  8 Spoke 4-1/2 BC 3-12
026447 Turnbuckle, Deck Lift 2-20
026472 Tensioner Bushing 4-20
027013 Wheel, Anti-Scalp, 5-5/8 hole" 5-22
027015 Arm Wldmnt, 2561 Right Control 2-12
027016 Arm Wldmnt, 2561 Left Control 2-12
027053 Key, 1/4 x 2-1/2 5-18
027066 Hose, 2561 Oil Drain 3-2
028004 Battery, 12V 524/26A 4-26
028080 Key, 1/4 Sq x 1-1/2 lg 4-10
028157 Fitting, 1/4NPTx1/4 Hose Barb 90 Deg El 4-14
028228 Bushing, L x 17mm Bore 3-4
028390 Grip, Handle 2-12
028490 Kit, hydro Oil Repl 2-1/2 Gal 3696H/3682 3-2

2872AD Parts Index
Sorted by Number

2872AD Index
1 of 11

Go to www.lastec.com for latest changes in this manual.



Part No. Part Description Page Numbers

2872AD Parts Index
Sorted by Number

028507 Key (set of 2 Replacement Keys Kubota) 2-10
028510 Sender, Heat sensor 4-8
028512 Dipstick, Kubota 4-8
028513 Gasket, Exhaust Kubota 4-24
028514 Belt, Fan-Kubota 4-8
028515 Injector, Fuel Kubota 4-8
028517 Fuel Transfer Pump, Kubota #16285-52032 4-8
028521 Plug, Glow - Kubota 4-8
028526 Gasket, Water pump - Kubota 4-8
028536 Kit, Hydro Oil Repl 5 Gal 3696H/3682 3-2
028547 Switch, Oil Pressure - Kubota 4-8
028818 Grommet, Fuel Tank Fitting 4-2
028820 Fitting, 1/4 Barb 90 Tank 4-2
028821 Filter, 1/4 Barb Tank Filter 4-2
028830 Mount Wldmnt, 420 Engine**OOP** 4-18
029214 Spacer, 1.00 ODx.41 IDx1/4 Thk Nylon-Blk 4-14
029354 Block, E-Brake Pivot 2-14
029360 Handle Wldmnt, E-Brake 2-14
029396 Link, E-Brake 2-14
029397 Rod Wldmnt, Brake Actuator 2-14
029436 Tank Assy, Fuel 4-2
029553 Alternator, Kubota Engine 4-8
029842 Bushing, 3/4 ID x 1 OD x 1 Oil 2-28, 5-8
029874 Strip, 325E Trap Door Clamp 5-4
029889 Washer, 2-1/2x11/16x3/16 Nylon 5-16, 5-18
034921 Plate, Deck Reinforcing 5-14
034930 Plate Wldmnt, Deck Height Adjust 2-18
034945 Housing, Spindle 5-14
034946 Shaft, Blade Spindle 5-14
034947 Washer, 1.50 x 1.185 x 16Ga 5-14
034948 Washer, 2.435 x 1.185 x 11Ga 5-14
034950 Spacer, Spindle Bearing 5-14
034951 Collar, Spindle Top 5-14
034953 Sheave, Single - 2561 Mower 5-16
034969 Seal, 2561 Spindle 5-14
034982 Spring, 1-1/2OD x 8-1/2  x .195 4-20
040102 Pin, Idler Pivot 3-6
040200 Clamp, 1 3/4 Worm 4-8
040642 Oil,TTF-SB 32oz Bottle Hydro 3-2
041180 Hose Assy, 26 OAL x 1/2 Hyd 3-2
041187 Cap, Fuel Tank W/Indicator 3 1/2 4-2
041572 Grass Chute, John Deere 5-26
041645 Grass Chute Assembly 5-26
041669 Socket, 12V Accessory Panel Mount 2-10
041684 Wheel Hub Assy, Demountable 2-8
041714 Spring, Deere RH Torsion 5-26
043245 Shaft, Center Blade Spindle 5-14

2872AD Index
2 of 11

Go to www.lastec.com for latest changes in this manual.



Part No. Part Description Page Numbers

2872AD Parts Index
Sorted by Number

043322 Mount Weldment, 3377TZ Engine 4-16
043367 Pulley, 5 In OD Idler 3-6, 5-8
043441 Washer, Fuel Tank Retaining 4-2
043442 Washer, Fuel Tank Double 4-2
043448 Tubing, 1/4 x 17 in Tygon 4-2
043459 Switch, DPST NO 5A Plunger 2-22, 2-30
043952 Arm Pivot Wldmt, Right Control 2-12
043956 Clamp, Blade Switch Mount 2-10
043968 Spacer, Wheel Yoke Bearing 2-4
044020 Cover, Handle Lockout Switch Right 2-30
044021 Cover, Handle Lockout Switch Left 2-30
044583 Grommet,  Radiator Seal Front 4-22
044588 Switch, Blade Start/Stop 2-10
045271 Pulley Assy, 5In OD Idler 4-18, 4-20
045676 Bolt, Spindle Double Pulley 5-18
045677 Bolt, Spindle Single Pulley 5-16, 5-18
045886 Kit, Coolant Recovery 4-14
045897 Plate, Decal Fuel 4-2
045986 Wheel Assy, 13x6.5x6 2-4, 2-6
045988 Cable, Seat Lanyard 2-2
046129 Hour Meter, Digital LCD 2-10
046236 Handle Wldmnt, Throttle 2-16
046239 Washer, Throttle Friction 2-16
046240 Clamp, Throttle Conduit 2-16
046251 Washer Plate, Throttle Friction 2-16
046273 Washer,  1/4 x 1.47 x 1.01 5-18
046292 Boss, Spring Anchor 2-22
046293 Washer, Throttle Friction 2-16
046343 Deck Assy, #3 5-12
046346 Deck Wldmnt, #3 5-12
046465 Dampener, Hand Control 2-12
046478 Yoke Wldmnt, 2561 Front Wheel 2-4
046487 Actuator Kit, 3386 RTN 3-4
046532 1/4 x 2 Long Tygon" 4-2
046559 Switch, DPST N/O N/C 2-30
046701 Turnbuckle, Deck Lift Link 2-26
046711 Mulching Dam Assy, 3372 5-24
046712 Plate Wldmnt, Mulching Dam 5-24
046720 Stud Wldmnt, Deck Lift 2-18
046733 Rod Wldmnt, Spring Tensioner 2-22
046742 Ball Swivel Hinge Wldmnt 5-2, 5-12
046745 Pin Wldmnt, Rear Deck Hinge 5-20
046750 Control Box Assy 2-10
046751 Control Box Wldmnt 2-10
046777 Cable Assy, Diesel Throttle 2-16
046800 kEY, 5/16 X 1 Woodruff 3-8
046949 Fuel Stop Solenoid 4-8

2872AD Index
3 of 11

Go to www.lastec.com for latest changes in this manual.



Part No. Part Description Page Numbers

2872AD Parts Index
Sorted by Number

047145 Plate, E-Brake Pulley Right 3-8
047146 Plate, E-Brake Pulley Left 3-10
047149 Idler Wldmnt, Deck Drive 4-20
047186 Plate, Fan Spacer 4-8
047234 Spring, .72x2.75x.095 Dia SS Comp 2-18, 2-22, 2-30
047243 Turnbuckle, Hex Hydro Link 2-12
047245 Arm Assy, Right Control Handle Dsl 2-12
047246 Arm Assy, Left Control Handle Dsl 2-12
047298 Plate Wldmnt, Deck Adjusting 2-20, 5-6
047500 Plate, Radiator Mount 4-22
047502 Radiator, Kubota 33Hp Engine 4-22
047503 Mount, Spring 2-18
047508 Screen Bracket Wldmnt, Radiator 4-22
047519 Belt, B120 Drive 4-10
047520 Idler Assy, Deck Drive 4-20
047526 Pivot Wldmnt, Mule Drive Tensioner 4-20
047534 Screen Wldmnt, 33Hp Radiator 4-22
047539 Tank Assy, Diesel Fuel 4-2
047547 Grommet, Radiator Screen Housing 4-22
059157 Clutch, Warner 4-10
047572 Spacer, 5/8 x 1 x 5/8 2-24
047576 Sheave, Double - 3372 Mower 5-18
047591 Bracket, Fixed Idler Mount 4-18
047599 Cable Fitting, Throttle 2-16
047810 Fitting, #8JIC - #10 SAE EL 45deg 3-8, 3-10
047818 Tube Wldmnt, Main Crossbar 4-6
047822 Tube Weldmnt, ROPs Top 4-6
047832 Deck Assy, #2 5-4
047841 Bar Wldmnt, Left Stabilizer 5-6
047851 Rod Wldmnt, Rear Deck Lift 2-20
047852 Rod Assy, Rear Deck Lift 2-20
047854 Channel Assy, Weight Transfer 2-22
047862 Sheave, Poly-V 6.63 OD Drive 4-8
047863 Sheave, Poly-V 6.00 OD 3-4
047864 Roller Assy, Anti-Scalp 5-20
047866 Mount Wldmnt, Anti-Scalp Wheel 5-20
047877 Idler Assembly 5-8
047878 Idler Pivot Wldmnt 5-8
047881 Idler Wldmnt, Comm Diesel Hydro Drive 3-6
047882 Belt, 650K4 Poly-Rib 3-4
047884 Plate Wldmnt, Filter/Overflow Mount 4-14
047885 Seat Assy, 33Hp Diesel 2-2
047886 Pan Wldmnt, Seat Painted 2-2
048107 Bar, Anti-Scalp Adjustment 5-20
048120 Wldmnt, Muffler 4-24
048126 Grommet, Rear Radiator Wall 4-6
048127 Bar, Rocker Travel Limit 2-30

2872AD Index
4 of 11

Go to www.lastec.com for latest changes in this manual.



Part No. Part Description Page Numbers

2872AD Parts Index
Sorted by Number

048128 Nut, Rocker Limit Capture 2-24, 2-30
048129 Grommet, Rear Radiator Wall 4-6
048130 Bracket Wldmnt, Anti-Rotation 4-10
048134 Bushing, Rubber 4-10
048136 Elbow, 2 ID Rubber Intake" 4-12
048156 Elbow, Rubber Intake Adapter 4-12
048157 Hose, Air Breather 4-12
048164 Shaft, 3372 Kubota Stub 4-10
048165 Washer, Clutch Spacer 4-10
048166 Washer, Clutch Capture 4-10
048172 Washer, Wave 2-24
048173 Washer, Wheel Damper 2-24
048174 Block, Wheel Yoke Friction 2-24
048175 Rod Assembly, Front Deck Lift 2-18
048177 Rod Wldmnt, Outer Deck Lift 2-26
048183 Plate, Deck Reinforcing 5-16, 5-18
048187 Handle Wldmnt, Deck Raise 2-18
048195 Plate, 3372 Deck Trap Door 5-4
048198 T-Handle Assy, 3/8-16 x 3-1/4 4-6
048202 Guard Wldmnt, Mower Fan 4-4
048272 Belt, 72 Deck Drive" 5-10
048288 Bracket, Wire Guide 2-22
048289 Hose, 28Hp Air Breather 4-12
048393 Mount, Extended Drive Handle 2-12
048450 Grommet, Engine Hood Top 4-6
048452 Pulley, 9 B-C Groove Idler" 5-10
048453 Adapter, Idler Pulley Bore 5-10
048457 Rocker Wldmnt, 72 In Left 2-24
048461 Rocker Wldmnt, 72 In Right 2-24
048463 Cover Panel, Rocker 2-24
048466 Rod Wldmnt, Outer Deck Lift 2-26
048468 Rod End, 7/16-20 x 3/8 High Misalign 2-26
048469 Turnbuckle, Deck Lift Link 2-26
048499 Idler Adjust Wldmnt 3-6
048517 Body, Air Cleaner 4-12
048518 Cap, Air Cleaner 4-12
048519 Element, Air Cleaner Safety 4-12
048520 Element, Air Cleaner Primary 4-12
048521 Nut, Filter Element Wing 4-12
048522 Screw, Filter Element Thumb 4-12
048523 Drain, Air Cleaner Duckbill 4-12
048524 Bracket, Air Cleaner Mounting 4-12
048527 Washer, M8  Nylon 4-12
048528 Gasket, M8 Rubber 4-12
048534 Elbow, 28Hp Intake Adapter 4-12
048646 Rod Wldmnt, Front Deck Lift 2-18
048692 Strap, 1U 2-18, 2-20, 2-24

2872AD Index
5 of 11

Go to www.lastec.com for latest changes in this manual.



Part No. Part Description Page Numbers

2872AD Parts Index
Sorted by Number

048712 Bushing, 1 Urethane Pivot" 2-18, 2-20, 2-24
048750 Deck Wldmnt, #1 5-2
048751 Deck Wldmnt, #2 5-4
048752 Deck Wldmnt,  #3 5-12
048761 Hose, Fuel 1/4 in x 14 in 4-4
048764 Fitting,1/4NPTx1/4 Hose Barb 90 Deg E1 M 4-14
048768 Baffle Wldmnt,  #3 Front 5-12
048898 Blade Disc, Anti-Scalp 5-16, 5-18
048908 Roller Wldmnt, 3372 Stripping 2-28
048910 Frame Wldmnt 2-28
048922 Fitting, 3/4-16 x 1/2 In w/SHB O-Ring 3-4
048925 Arm, Roller Lift Link 2-28
048930 Roller Lift Pivot Wldmnt 2-28
048941 Strip, Roller Wiper 2-28
048953 Plate, Control Box Access 2-10
048965 Decal, Control Box 2-10
048967 Bar Wldmt, Right Deck Stabilizer 5-6
048988 Fitting, 3/8NPT-3/8Barb 45Deg 3-14
048989 Bushing Reducer, 1/2NPT - 3/8NPT 3-14
048996 Hose, Fuel 1/4In x 6 4-4
048998 Hose, Fuel 1/4In x 48 4-4
049210 Hose, Fuel 1/4In x 41-1/2In 4-4
049214 Hose, 3/8 Hyd x 13-1/2 Low Press 3-2
049215 Hose, 3/8 Hyd x 10-1/2 Low Press 3-2
049218 Hose, Hydro Suction 3-2
049222 Cooler, Hyd Fluid 3-14
049223 Plate Wldmnt, Cooler Mount 3-14
049224 Bracket Wldmnt, Cooler/Filter Mount 3-14
049225 Fitting, 3/8NPT - 1/2 Barb 90 Deg 3-14
049227 Fitting, 1/2NPT x 3/8 Hose Elbow 3-14
049228 Channel Wldmnt, Weight Transfer 2-22
049233 Bracket Wldmnt, Roller Handle Latch 2-28
049235 Pump, PW Serier Left Hydro 3-4
049236 Pump. PW Series Right Hydro 3-4
049237 Motor, CCW Hydro-Gear Drive (Left) 3-10
049238 Motor, CW Hydro-Gear Drive (Right) 3-8
049243 Cover Assembly, 33Hp Engine 4-6
049273 Hose, 3/8 Hyd x 11 In Low Pressure 3-2
049302 Plate Wldmnt, 3372 Bolt In Mulching 5-12
049306 Alarm, 3372 / 3386 2-10
049307 Engine Assy, 2872 3-Cyl Kubota 4-10
049313 Engine, 28Hp Kubota Diesel 4-8
049500 Pipe, Exhaust Adapter 4-24
049501 Pipe, Air Intake 4-12
049600 Fan, 28Hp Kubota Diesel 4-8
049605 Kit, Gasket, Lower Kubota 28Hp 4-8
049606 Starter, Kubota 28Hp 4-8

2872AD Index
6 of 11

Go to www.lastec.com for latest changes in this manual.



Part No. Part Description Page Numbers

2872AD Parts Index
Sorted by Number

049607 Gasket, Thermostat- Kubota 28Hp 4-8
049608 Manual, Parts Kubota (D1105) 28Hp 4-8
049609 Gasket, Kit Upper Kubota 28Hp 4-8
049662 Pump, Fuel Injector - Kubota 28HP 4-8
049663 Pump, Water 28HP Kubota 4-8
049669 Wldmnt, Center Commercial Baffle 5-6
049670 Baffle, Outside Deck Commercial 5-2
049749 Tube Wldmnt, Rear Cover 4-6
049947 Deck Assy, #1 Commercial 5-2
052025 Seat Delay Assy, LasTec Mowers 2-2
085614 Grommet, Rubber 2 1/2 Dia 4-2
026417-KEY Key, 5/16x1 Woodruff 3-10
026417-NUT Hex Nut, 1-20 Slotted 3-8, 3-10
041098-1 Tire, 24x12-12 (Tire Only) 3-12
043320-10 Spring, 152.4 x 25 Brake Return 3-12
043320-3 Drum, 3377TZ Brake 3-12
043320-4 Stud, 1/2-20 x 1-1/4 Press In 3-12
043320-5 Arm, 152.4 x 25 Brake Actuator 3-12
043320-6 Clip, 152.4 x 25 Retainer 3-12
043320-7 Backing Plate, 152.4 x 25 Brake 3-12
043320-8 Cam, 152.4 x 25 Brake 3-12
043320-9 Shoe, 152.4 x 25 Brake 3-12
047862-1 Sheave, Poly-V 6.63 OD Drive Painted 4-8
049804-1 Sheave, Poly-V 6.63 OD Drive-Plated 4-8
050477-1 Light Assy, LED Red 3/16 FI Male Quicks 2-10
F04254-4 Ring, 1.575 Id 3000-156 Retaining 5-10
F04254-45 O-Ring, 2-7/16ID x 3/16" Diameter" 5-14
F04254-46 Ring, 3/4 External - External 2-28, 5-4
F05004-1 Screw, 10-24x1/2 Sl Hex Machine-> 2-30, 3-14
F05004-123 Bolt, 3/8-16x3 1/2 HH Gr5 2-18
F05004-126 Screw, 10-24x3/4 Phillips PH Machine 2-16, 2-22, 2-30
F05004-18 Screw, 10-24x5/8 Unsl Indent HH Machine 4-2
F05004-222 Screw, M6-1.0x20mm Flange 4-8
F05004-3 Screw, #10-24x3/8 Phillips PH Machine-> 2-10
F05004-40 Bolt, M8x1.25x1 C/S 8.8 Din 933 HH 4-24
F05004-47 Bolt, M8x125x16mm HH 4-14
F05004-93 Screw, 6-32x3/4 SBHC SS 2-10
F05005-101 Bolt, 1/4-20x1 HH Gr5 3-4
F05005-105 Screw, 1/4-28x1/4 BO SH Cup Pt Set 2-12
F05005-123 Bolt, 1/4-20x3/4 HH Gr5 2-8, 2-22, 5-4
F05005-124 Bolt, 1/4-20x1 1/2 HH Gr5 4-26
F05005-79 Screw, 1/4-20x1/2 HHC Gr5 2-24, 3-14
F05006-102 Bolt, 5/16-18x3/4 HH Gr5 Zinc 2-10, 3-8, 3-10, 4-12
F05006-110 Bolt, 5/16-18x9 HH Gr5 Spcl 5-26
F05006-117 Bolt, 5/16-18x3/4 SHC SS 3-8, 3-10
F05006-123 Bolt, 5/16-18x8-1/2 HH Gr5 Zinc 4-26
F05006-27 Bolt, 5/16-18x1 Gr5 HH 2-28, 2-30, 3-4, 4-14, 4-26, 5-20

2872AD Index
7 of 11

Go to www.lastec.com for latest changes in this manual.



Part No. Part Description Page Numbers

2872AD Parts Index
Sorted by Number

F05006-81 Bolt, 5/16-18x1 3/4 FT HH Gr5 2-18
F05006-93 Bolt, 5/16-18x1 1/4 HH FT Gr5 4-14, 5-14
F05007-109 Bolt, 3/8-16x4 3/4 HH Gr5 4-18
F05007-118 Bolt, 3/8-16x3/4 HH Gr5 2-18, 2-28
F05007-123 Bolt, 3/8-16x1 1/4 HH Gr5 2-20, 2-26, 4-14
F05007-124 Bolt, 3/8-16x2 HH Gr5 2-26
F05007-125 Bolt, 3/8-16x2 1/2 HH Gr5 2-22, 2-24, 2-30, 4-10, 5-2, 5-12
F05007-126 Bolt, 3/8-16x4 HH Gr5 2-18, 2-24
F05007-127 Bolt, 3/8-16x1 1/4 Carriage Gr5 2-16
F05007-136 Bolt, 3/8-16x3 3/4 HH Gr5 2-18, 2-20
F05007-139 Bolt, 7/16-14x2 HH Gr5 5-4
F05007-156 Bolt, 7/16-20x1 1/2 HH Gr5 4-10
F05007-165 Bolt, 3/8-16x1 Carriage, Zinc Gr 5 5-6, 5-12
F05007-200 Bolt, 3/8-16 x 6 HH Gr 5 4-6
F05007-204 Bolt, 3/8x16 x 2 1/2 Eye 5/8 id 2-20, 5-6
F05007-35 Bolt, 3/8-16x4 1/2 HH 2-2
F05007-7 Bolt, 3/8-16x1 HHC 3-8, 3-10
F05007-78 Bolt, 3/8-16x1 1/2 HH Gr5 2-14, 5-4, 5-8
F05007-85 Bolt, 3/8-16x1 1/2 Carriage Gr5 5-16, 5-18
F05007-87 Bolt, 3/8-16 x 1 HH Gr5 2-12, 3-14, 4-22, 5-2, 5-6, 5-12
F05008-10 Bolt, 1/2-13x2 1/4 HH Gr5 4-18, 4-20
F05008-116 Bolt, 1/2-13x2 FT Gr5 2-24
F05008-157 Screw, 1/2-13x1-3/4 FHSH Znc 3-4
F05008-23 Bolt, 1/2-13x3 HH Gr5 3-6, 4-16
F05008-28 Bolt, 1/2-13x5 1/2 HH Gr5 3-8, 3-10
F05008-37 Bolt, 1/2-13x1 1/4 HH Gr5 4-18, 4-20
F05008-61 Bolt, 1/2-13x3 1/2 HH Gr5 4-6
F05008-71 Bolt, 1/2-13x1 HH FT 2-2
F05008-74 Bolt, 1/2-13x2 1/2 HH Gr5 5-8
F05008-88 Bolt, 1/2-13x1 3/4 HH Gr5 2-30, 4-18
F05008-96 Bolt, 5/16-18x1 1/2 HH Gr5 2-2, 2-12
F05009-10 Bolt, 5/8-11x4 1/2 HH Gr5 5-6
F05009-108 Bolt, 3/4-10 x 9 Gr5 HH 2-4
F05009-11 Bolt, 5/8-11x5 1/2 HH Gr5 5-6
F05009-111 Bolt, 1/2 x 1 Shoulder 2-28
F05009-113 Bolt, 5/8-11 x 2 HHB Gr5 Zinc 2-24
F05009-28 Bolt, 5/8-11x4 Gr5 HH 5-22
F05009-34 Bolt, 5/8-11x2 1/4 HH Gr5 5-4
F05009-52 Screw, M10-1.25x25mm HH Gr10.9 4-10, 4-14, 4-16
F05009-93 Bolt, 5/8-11x3 1/2 HH Gr5 2-24
F05009-95 Bolt, 5/8-18x1 3/4 HH Gr5 5-16, 5-18
F05010-1 Nut, 3/8-16 Hex 2-12, 2-14, 4-10, 5-4, 5-8
F05010-10 Nut, 3/8-16 Hex Nyloc 2-14, 2-16, 2-18, 2-20, 2-22, 2-24, 2-26, 

2-30, 3-8, 3-10, 3-14, 4-6, 4-14, 4-18, 4-
22, 5-2, 5-4, 5-6, 5-8, 5-12, 5-16, 5-18

F05010-119 Nut, 5/16-24 Jam LH 2-16

2872AD Index
8 of 11

Go to www.lastec.com for latest changes in this manual.



Part No. Part Description Page Numbers

2872AD Parts Index
Sorted by Number

F05010-121 Nut, 5/16-18 Nylon Locking Jam 3-8, 3-10, 4-14
F05010-123 Nut, 3/8-24 Free 2-12, 2-20
F05010-124 Nut, 3/8-16 Half Nyloc 2-2, 2-12, 2-18, 4-10
F05010-127 Nut, 1/2-13 Half Nyloc 2-2, 2-24, 3-6, 4-18, 4-20
F05010-132 Nut, M8 Hex Nylock 2-2, 4-12
F05010-135 Nut, 7/16-14 Nylock 5-4
F05010-14 Nut, #10-24 Keps-> 2-10, 2-22, 2-30
F05010-15 Nut, 1/2-20 Nyl Hex Lock 2-18
F05010-162 Nut, M8x1.25 Free Zinc Plate 4-24
F05010-166 Nut, 3/8-24  LH Jam 2-20, 2-26
F05010-17 Nut, 5/16-18 Hex 2-8, 2-18, 2-30
F05010-177 Nut, 3/4-10  Stover Swaged 2-4
F05010-178 Nut, 3/4-10  Flexloc 2-24, 5-20
F05010-185 Nut, 5/8-11 FlexLoc 2-24, 5-6
F05010-192 Nut, M10-1.25 Free Zinc Plate 2-12
F05010-22 Nut, 3/8-24 UNF Hex Jam 2-26
F05010-29 Nut, 3/8-16 Jam 2-20, 5-6
F05010-31 Nut, 1/2-13 Jam 2-24, 2-30
F05010-38 Nut, 7/16-20 Jam 2-26
F05010-44 Nut, #6-32 Hex 2-10
F05010-58 Nut, 5/16-18 Nylok Hex 2-2, 2-12, 3-4, 4-12, 4-26, 5-20, 5-26
F05010-59 Nut, #6-32 Keps 2-10
F05010-63 Nut, 1/4-20 Free Zinc 2-8
F05010-69 Nut, 1/4-20 Nylock 2-22, 4-26
F05010-8 Nut, 1/2-13 Nyl Hex Lock 2-14, 3-4, 3-8, 3-10, 4-6, 4-16, 4-18, 4-

20, 5-8, 5-10, 5-20
F05010-82 Nut, 5/8-11 Jam 5-22
F05010-96 Nut, 5/8-11 Jam Nyl Lock 5-4, 5-22
F05011-101 Washer, 1/2 SAE Flat Gr5-8 (Thru Hard) 3-8, 3-10
F05011-104 Washer, 3/8x1-1/2x1/8 Thk Hardened-> 4-6
F05011-107 Washer, .640 IDx3781 ODx.031Thk Nylon 2-28
F05011-11 Washer, 1/4 SAE Flat 2-22, 2-24, 4-26
F05011-13 Washer, 5/16 Split Lock 2-8, 2-10, 2-28, 3-8, 3-10, 5-14
F05011-14 Washer, 1/4 Split Lock 2-8, 2-24, 3-4, 3-14, 5-4
F05011-16 Washer, 5/16 Standard Flat 2-2, 3-8, 3-10
F05011-17 Washer, 5/16 SAE Flat 2-10, 2-16, 2-28, 4-14, 4-26
F05011-18 Washer, #10 SAE Flat 3-14
F05011-2 Washer, 1/2 SAE Flat 2-14, 3-4, 3-6, 5-8, 5-10
F05011-20 Washer, #10 Split Lock 2-10, 2-16, 2-30, 3-14
F05011-27 Washer, 5/8 Split Lock 5-16, 5-18
F05011-3 Washer, 3/8 Flat SAE 2-12, 2-18, 2-22, 2-24, 2-28, 2-30, 4-10, 

4-18
F05011-4 Washer, 3/8 Split Lock 2-12, 2-18, 2-28, 5-2, 5-12
F05011-45 Washer, 8mm Split Lock 4-14, 4-24
F05011-48 Washer, 7/16 Split Lock 4-10
F05011-5 Washer, 5/8 SAE Flat 4-20
F05011-50 Washer, 5/16x1 1/4 Fender 2-2

2872AD Index
9 of 11

Go to www.lastec.com for latest changes in this manual.



Part No. Part Description Page Numbers

2872AD Parts Index
Sorted by Number

F05011-61 Washer, 3/8 SAE Flat 2-16
F05011-62 Washer, 3/4 SAE Flat 2-4, 3-6, 5-20
F05011-68 Washer, 1/2 Standard Flat Zn 4-18, 4-20
F05011-77 Washer, 3/4 AN Yel/Cad 2-28, 5-4
F05011-88 Washer, 10mm Split Lock 4-8, 4-10, 4-14, 4-16
F05011-89 Washer,2 1/2 ODx5/8 IDx3/16 Std Flat Znc 5-16, 5-18
F05011-97 Washer, 1/2 Plain Belleville 2-14, 5-16, 5-18
F05012-11 Pin, 3/16x1 Roll 2-14, 5-24
F05012-115 Pin, 3/4 In Clevis Retaining 3-6, 4-20
F05012-21 Pin, 3/16x1 Cotter 4-20
F05012-23 Pin, 3/16x1 1/2 Cotter 2-14
F05012-24 Pin, 1/2x1 27/64 Clevis 5-4
F05012-49 Pin, 1/8x1 1/2 Cotter 2-4
F05012-64 Pin, 1/8x1/2 Roll 5-14
F05012-8 Pin, 3/8x1 3/32 Clevis 2-18, 2-20
F05020-3 Bolt, 6mmx12mm, HH Cross, w/lock washer 4-22
F81003-25 Bolt, M10-1.25x30mm HHFT 8.8 2-12
F81033-6 Nut, 10mm x 1.25 Nylon 2-12
P04107 Fitting, 3/16x3/16 Straight Grease 5-16, 5-18
P04211 Knob, 5/8-18 Ball 2-14, 2-18, 2-28
P04646 Nut, 1/2-20 Lug 3-12
P05035 Collar, 5/8ID Lock 2-12
P05059 Pin, 1/8x1 13/16 Safety 5-4, 5-24
P06030-2 Bearing, 6203-2NSL 17mm SRI-2 ABEC-1 5-10
P09895 Clamp, Worm,2-1/2 4-12
P107 FITTING, 1/4-28 STRAIGHT GREASE 2-24, 2-28, 2-30, 3-6, 4-20
P110 Pin, 3/8x1 5/16 Clevis, Yzn 2-14, 5-6
P11035 Bearing, 6206-2NSE 5-14
P111 Ring, Kick-out, 1in 2-14, 2-18, 2-20, 5-6
P11258 Strap, 24 In Rubber With Hooks 4-26
P12161 Washer, Felt Battery Terminal 4-26
P123 Fitting, Grease 90 Deg. 1/4-28 2-24, 5-6
P12739 Clamp, 11/16 Worm 3-2, 4-8
P149 PTO, 52in, Unsplined 2-8
P190 BEARING, 1IN ID TAPERWD ROLLER 2-4
P191 SEAL,1 1/4 ID TRB BEARING 2-24, 2-30
P193 Pin, 5/32x1 3/4 Cotter 3-8, 3-10
P195 CAP, HUB 2-24, 2-30
P292 Bearing, Tapered Roller, 3/4 ID 2-6, 2-8
P293 Bearing Seal, TRB, 3/4in ID 2-6, 2-8
P294 Fitting, 1/4-28 45 Deg Grease 2-8, 5-2, 5-8, 5-12
P296 Spacer, 1.13 OD x .75 ID x .5 2-4
P297 Wheel Hub Assembly, Demountable 2-8
P402 Bearing Race Insert, 3/4 TRB" 2-6, 2-8
P412 Spindle, 1x6 3/8 x1 1/4 thr 2-2
P434 Nut, 3/4-16 Castle 2-4
P438 Wheel, Anti-Scalp 6x3.25x3/4ID 5-20

2872AD Index
10 of 11



Part No. Part Description Page Numbers

2872AD Parts Index
Sorted by Number

P619 Filter Head, 3/8in NPT 3-14
P620 Filter Element, Spin On 3-14
P630 Seat, Air Ride (Color Gray) 2-2
P630-5 Kit, Seat Slide 2-2
P649 HOSE CLAMP, 7/32IN-5/8IN 4-4
P701 Blade, 25 x 2-1/2 x 1/4 High Lift 5-16, 5-18
P757 Pulley, Flat Idler Main Drive 325E 4-18
P776 Seat Belt, 2in ALR/ERI Buckle 2-2
P786 Bushing, 3/4 ID x 1 OD x 5/8 Lng Flanged 2-14, 3-6, 4-20
P826 Seat Switch 2-2
P831 FITING, 3/4-16X3/8IN W/SHB O-RING 3-4
S04124 Key, 1/4 x 1 11/16 5-16
T125 Spacer, Dual Wheel Outer Bearing 2-24

2872AD Index
11 of 11

Go to www.lastec.com for latest changes in this manual.



Go to www.lastec.com for latest changes in this manual.



Part No. Part Description Page Numbers
046532 1/4 x 2 Long Tygon" 4-2
046487 Actuator Kit, 3386 RTN 3-4
048453 Adapter, Idler Pulley Bore 5-10
049306 Alarm, 3372 / 3386 2-10
029553 Alternator, Kubota Engine 4-8
026382 Angle, Battery Hold Down 4-26
047246 Arm Assy, Left Control Handle Dsl 2-12
047245 Arm Assy, Right Control Handle Dsl 2-12
043952 Arm Pivot Wldmt, Right Control 2-12
027016 Arm Wldmnt, 2561 Left Control 2-12
027015 Arm Wldmnt, 2561 Right Control 2-12
043320-5 Arm, 152.4 x 25 Brake Actuator 3-12
048925 Arm, Roller Lift Link 2-28
043320-7 Backing Plate, 152.4 x 25 Brake 3-12
048768 Baffle Wldmnt,  #3 Front 5-12
049670 Baffle, Outside Deck Commercial 5-2
046742 Ball Swivel Hinge Wldmnt 5-2, 5-12
047841 Bar Wldmnt, Left Stabilizer 5-6
048967 Bar Wldmt, Right Deck Stabilizer 5-6
048107 Bar, Anti-Scalp Adjustment 5-20
048127 Bar, Rocker Travel Limit 2-30
026381 Battery Assy, 2561 4-26
028004 Battery, 12V 524/26A 4-26
P402 Bearing Race Insert, 3/4 TRB" 2-6, 2-8
P293 Bearing Seal, TRB, 3/4in ID 2-6, 2-8
023541 Bearing, 1in Flange Mount 2-28
P190 BEARING, 1IN ID TAPERWD ROLLER 2-4
P06030-2 Bearing, 6203-2NSL 17mm SRI-2 ABEC-1 5-10
P11035 Bearing, 6206-2NSE 5-14
P292 Bearing, Tapered Roller, 3/4 ID 2-6, 2-8
014834 Bearing, W/Snap Ring 5/8ID 2-12
047882 Belt, 650K4 Poly-Rib 3-4
048272 Belt, 72 Deck Drive" 5-10
047519 Belt, B120 Drive 4-10
028514 Belt, Fan-Kubota 4-8
048898 Blade Disc, Anti-Scalp 5-16, 5-18
P701 Blade, 25 x 2-1/2 x 1/4 High Lift 5-16, 5-18
029354 Block, E-Brake Pivot 2-14
048174 Block, Wheel Yoke Friction 2-24
048517 Body, Air Cleaner 4-12
F05009-111 Bolt, 1/2 x 1 Shoulder 2-28
F05008-37 Bolt, 1/2-13x1 1/4 HH Gr5 4-18, 4-20
F05008-88 Bolt, 1/2-13x1 3/4 HH Gr5 2-30, 4-18
F05008-71 Bolt, 1/2-13x1 HH FT 2-2
F05008-74 Bolt, 1/2-13x2 1/2 HH Gr5 5-8
F05008-10 Bolt, 1/2-13x2 1/4 HH Gr5 4-18, 4-20
F05008-116 Bolt, 1/2-13x2 FT Gr5 2-24

2872AD Parts Index
Sorted by Description

2872AD Index
1 of 11

Go to www.lastec.com for latest changes in this manual.



Part No. Part Description Page Numbers

2872AD Parts Index
Sorted by Description

F05008-61 Bolt, 1/2-13x3 1/2 HH Gr5 4-6
F05008-23 Bolt, 1/2-13x3 HH Gr5 3-6, 4-16
F05008-28 Bolt, 1/2-13x5 1/2 HH Gr5 3-8, 3-10
F05005-124 Bolt, 1/4-20x1 1/2 HH Gr5 4-26
F05005-101 Bolt, 1/4-20x1 HH Gr5 3-4
F05005-123 Bolt, 1/4-20x3/4 HH Gr5 2-8, 2-22, 5-4
F05009-108 Bolt, 3/4-10 x 9 Gr5 HH 2-4
F05007-87 Bolt, 3/8-16 x 1 HH Gr5 2-12, 3-14, 4-22, 5-2, 5-6, 5-12
F05007-200 Bolt, 3/8-16 x 6 HH Gr 5 4-6
F05007-85 Bolt, 3/8-16x1 1/2 Carriage Gr5 5-16, 5-18
F05007-78 Bolt, 3/8-16x1 1/2 HH Gr5 2-14, 5-4, 5-8
F05007-127 Bolt, 3/8-16x1 1/4 Carriage Gr5 2-16
F05007-123 Bolt, 3/8-16x1 1/4 HH Gr5 2-20, 2-26, 4-14
F05007-165 Bolt, 3/8-16x1 Carriage, Zinc Gr 5 5-6, 5-12
F05007-7 Bolt, 3/8-16x1 HHC 3-8, 3-10
F05007-125 Bolt, 3/8-16x2 1/2 HH Gr5 2-22, 2-24, 2-30, 4-10, 5-2, 5-12
F05007-124 Bolt, 3/8-16x2 HH Gr5 2-26
F05004-123 Bolt, 3/8-16x3 1/2 HH Gr5 2-18
F05007-136 Bolt, 3/8-16x3 3/4 HH Gr5 2-18, 2-20
F05007-118 Bolt, 3/8-16x3/4 HH Gr5 2-18, 2-28
F05007-35 Bolt, 3/8-16x4 1/2 HH 2-2
F05007-109 Bolt, 3/8-16x4 3/4 HH Gr5 4-18
F05007-126 Bolt, 3/8-16x4 HH Gr5 2-18, 2-24
F05007-204 Bolt, 3/8x16 x 2 1/2 Eye 5/8 id 2-20, 5-6
F05008-96 Bolt, 5/16-18x1 1/2 HH Gr5 2-2, 2-12
F05006-93 Bolt, 5/16-18x1 1/4 HH FT Gr5 4-14, 5-14
F05006-81 Bolt, 5/16-18x1 3/4 FT HH Gr5 2-18
F05006-27 Bolt, 5/16-18x1 Gr5 HH 2-28, 2-30, 3-4, 4-14, 4-26, 5-20
F05006-102 Bolt, 5/16-18x3/4 HH Gr5 Zinc 2-10, 3-8, 3-10, 4-12
F05006-117 Bolt, 5/16-18x3/4 SHC SS 3-8, 3-10
F05006-123 Bolt, 5/16-18x8-1/2 HH Gr5 Zinc 4-26
F05006-110 Bolt, 5/16-18x9 HH Gr5 Spcl 5-26
F05009-113 Bolt, 5/8-11 x 2 HHB Gr5 Zinc 2-24
F05009-34 Bolt, 5/8-11x2 1/4 HH Gr5 5-4
F05009-93 Bolt, 5/8-11x3 1/2 HH Gr5 2-24
F05009-10 Bolt, 5/8-11x4 1/2 HH Gr5 5-6
F05009-28 Bolt, 5/8-11x4 Gr5 HH 5-22
F05009-11 Bolt, 5/8-11x5 1/2 HH Gr5 5-6
F05009-95 Bolt, 5/8-18x1 3/4 HH Gr5 5-16, 5-18
F05020-3 Bolt, 6mmx12mm, HH Cross, w/lock washer 4-22
F05007-139 Bolt, 7/16-14x2 HH Gr5 5-4
F05007-156 Bolt, 7/16-20x1 1/2 HH Gr5 4-10
015985 Bolt, D30/D40/G35 Throttle 4-14
F81003-25 Bolt, M10-1.25x30mm HHFT 8.8 2-12
F05004-40 Bolt, M8x1.25x1 C/S 8.8 Din 933 HH 4-24
F05004-47 Bolt, M8x125x16mm HH 4-14
045676 Bolt, Spindle Double Pulley 5-18

2872AD Index
2 of 11

Go to www.lastec.com for latest changes in this manual.



Part No. Part Description Page Numbers

2872AD Parts Index
Sorted by Description

045677 Bolt, Spindle Single Pulley 5-16, 5-18
016339 Boss, 1/4x1/2x.27 4-14
046292 Boss, Spring Anchor 2-22
016413 Box, Battery, Modified 4-26
048130 Bracket Wldmnt, Anti-Rotation 4-10
049224 Bracket Wldmnt, Cooler/Filter Mount 3-14
049233 Bracket Wldmnt, Roller Handle Latch 2-28
048524 Bracket, Air Cleaner Mounting 4-12
047591 Bracket, Fixed Idler Mount 4-18
048288 Bracket, Wire Guide 2-22
048989 Bushing Reducer, 1/2NPT - 3/8NPT 3-14
048712 Bushing, 1 Urethane Pivot" 2-18, 2-20, 2-24
029842 Bushing, 3/4 ID x 1 OD x 1 Oil 2-28, 5-8
P786 Bushing, 3/4 ID x 1 OD x 5/8 Lng Flanged 2-14, 3-6, 4-20
026431 Bushing, A-Arm 3-6
018734 Bushing, Kubota Rubber Mount 4-16
028228 Bushing, L x 17mm Bore 3-4
048134 Bushing, Rubber 4-10
046777 Cable Assy, Diesel Throttle 2-16
026416 Cable E-Brake 2-14
047599 Cable Fitting, Throttle 2-16
045988 Cable, Seat Lanyard 2-2
043320-8 Cam, 152.4 x 25 Brake 3-12
048518 Cap, Air Cleaner 4-12
041187 Cap, Fuel Tank W/Indicator 3 1/2 4-2
P195 CAP, HUB 2-24, 2-30
019696 Cap, Hyd Tank (P631) 4-2
047854 Channel Assy, Weight Transfer 2-22
049228 Channel Wldmnt, Weight Transfer 2-22
040200 Clamp, 1 3/4 Worm 4-8
P12739 Clamp, 11/16 Worm 3-2, 4-8
043956 Clamp, Blade Switch Mount 2-10
046240 Clamp, Throttle Conduit 2-16
P09895 Clamp, Worm,2-1/2 4-12
043320-6 Clip, 152.4 x 25 Retainer 3-12
059157 Clutch, Warner 4-10
P05035 Collar, 5/8ID Lock 2-12
034951 Collar, Spindle Top 5-14
046750 Control Box Assy 2-10
046751 Control Box Wldmnt 2-10
049222 Cooler, Hyd Fluid 3-14
049243 Cover Assembly, 33Hp Engine 4-6
048463 Cover Panel, Rocker 2-24
044021 Cover, Handle Lockout Switch Left 2-30
044020 Cover, Handle Lockout Switch Right 2-30
046465 Dampener, Hand Control 2-12
048965 Decal, Control Box 2-10

2872AD Index
3 of 11

Go to www.lastec.com for latest changes in this manual.



Part No. Part Description Page Numbers

2872AD Parts Index
Sorted by Description

014419 Decal, Hot Engine Warning 1-4
049947 Deck Assy, #1 Commercial 5-2
047832 Deck Assy, #2 5-4
046343 Deck Assy, #3 5-12
048752 Deck Wldmnt,  #3 5-12
048750 Deck Wldmnt, #1 5-2
048751 Deck Wldmnt, #2 5-4
046346 Deck Wldmnt, #3 5-12
028512 Dipstick, Kubota 4-8
048523 Drain, Air Cleaner Duckbill 4-12
043320-3 Drum, 3377TZ Brake 3-12
048136 Elbow, 2 ID Rubber Intake" 4-12
048534 Elbow, 28Hp Intake Adapter 4-12
048156 Elbow, Rubber Intake Adapter 4-12
048520 Element, Air Cleaner Primary 4-12
048519 Element, Air Cleaner Safety 4-12
049307 Engine Assy, 2872 3-Cyl Kubota 4-10
049313 Engine, 28Hp Kubota Diesel 4-8
049600 Fan, 28Hp Kubota Diesel 4-8
P620 Filter Element, Spin On 3-14
P619 Filter Head, 3/8in NPT 3-14
028821 Filter, 1/4 Barb Tank Filter 4-2
018050 Filter, Kubota Engine Oil 4-8
P831 FITING, 3/4-16X3/8IN W/SHB O-RING 3-4
026393 Fitting, #8 SAE / #8 JIC 90 X-L Elbow 3-4
047810 Fitting, #8JIC - #10 SAE EL 45deg 3-8, 3-10
049227 Fitting, 1/2NPT x 3/8 Hose Elbow 3-14
028820 Fitting, 1/4 Barb 90 Tank 4-2
P294 Fitting, 1/4-28 45 Deg Grease 2-8, 5-2, 5-8, 5-12
P107 FITTING, 1/4-28 STRAIGHT GREASE 2-24, 2-28, 2-30, 3-6, 4-20
028157 Fitting, 1/4NPTx1/4 Hose Barb 90 Deg El 4-14
P04107 Fitting, 3/16x3/16 Straight Grease 5-16, 5-18
048922 Fitting, 3/4-16 x 1/2 In w/SHB O-Ring 3-4
049225 Fitting, 3/8NPT - 1/2 Barb 90 Deg 3-14
048988 Fitting, 3/8NPT-3/8Barb 45Deg 3-14
P123 Fitting, Grease 90 Deg. 1/4-28 2-24, 5-6
048764 Fitting,1/4NPTx1/4 Hose Barb 90 Deg E1 M 4-14
048910 Frame Wldmnt 2-28
046949 Fuel Stop Solenoid 4-8
028517 Fuel Transfer Pump, Kubota #16285-52032 4-8
028513 Gasket, Exhaust Kubota 4-24
049609 Gasket, Kit Upper Kubota 28Hp 4-8
048528 Gasket, M8 Rubber 4-12
049607 Gasket, Thermostat- Kubota 28Hp 4-8
028526 Gasket, Water pump - Kubota 4-8
041645 Grass Chute Assembly 5-26
041572 Grass Chute, John Deere 5-26

2872AD Index
4 of 11

Go to www.lastec.com for latest changes in this manual.



Part No. Part Description Page Numbers

2872AD Parts Index
Sorted by Description

028390 Grip, Handle 2-12
044583 Grommet,  Radiator Seal Front 4-22
048450 Grommet, Engine Hood Top 4-6
028818 Grommet, Fuel Tank Fitting 4-2
047547 Grommet, Radiator Screen Housing 4-22
048126 Grommet, Rear Radiator Wall 4-6
048129 Grommet, Rear Radiator Wall 4-6
085614 Grommet, Rubber 2 1/2 Dia 4-2
048202 Guard Wldmnt, Mower Fan 4-4
048187 Handle Wldmnt, Deck Raise 2-18
029360 Handle Wldmnt, E-Brake 2-14
046236 Handle Wldmnt, Throttle 2-16
026417-NUT Hex Nut, 1-20 Slotted 3-8, 3-10
041180 Hose Assy, 26 OAL x 1/2 Hyd 3-2
P649 HOSE CLAMP, 7/32IN-5/8IN 4-4
027066 Hose, 2561 Oil Drain 3-2
048289 Hose, 28Hp Air Breather 4-12
049215 Hose, 3/8 Hyd x 10-1/2 Low Press 3-2
049273 Hose, 3/8 Hyd x 11 In Low Pressure 3-2
049214 Hose, 3/8 Hyd x 13-1/2 Low Press 3-2
048157 Hose, Air Breather 4-12
048761 Hose, Fuel 1/4 in x 14 in 4-4
049210 Hose, Fuel 1/4In x 41-1/2In 4-4
048998 Hose, Fuel 1/4In x 48 4-4
048996 Hose, Fuel 1/4In x 6 4-4
049218 Hose, Hydro Suction 3-2
046129 Hour Meter, Digital LCD 2-10
034945 Housing, Spindle 5-14
048499 Idler Adjust Wldmnt 3-6
047877 Idler Assembly 5-8
047520 Idler Assy, Deck Drive 4-20
047878 Idler Pivot Wldmnt 5-8
047881 Idler Wldmnt, Comm Diesel Hydro Drive 3-6
047149 Idler Wldmnt, Deck Drive 4-20
028515 Injector, Fuel Kubota 4-8
028507 Key (set of 2 Replacement Keys Kubota) 2-10
018872 Key 5mm SQ x 1 1/8" 3-4
028080 Key, 1/4 Sq x 1-1/2 lg 4-10
S04124 Key, 1/4 x 1 11/16 5-16
027053 Key, 1/4 x 2-1/2 5-18
046800 kEY, 5/16 X 1 Woodruff 3-8
026417-KEY Key, 5/16x1 Woodruff 3-10
045886 Kit, Coolant Recovery 4-14
049605 Kit, Gasket, Lower Kubota 28Hp 4-8
028490 Kit, hydro Oil Repl 2-1/2 Gal 3696H/3682 3-2
028536 Kit, Hydro Oil Repl 5 Gal 3696H/3682 3-2
P630-5 Kit, Seat Slide 2-2

2872AD Index
5 of 11

Go to www.lastec.com for latest changes in this manual.



Part No. Part Description Page Numbers

2872AD Parts Index
Sorted by Description

019086 Knob, 1 3/8x3/8-24 2-16
P04211 Knob, 5/8-18 Ball 2-14, 2-18, 2-28
050477-1 Light Assy, LED Red 3/16 FI Male Quicks 2-10
029396 Link, E-Brake 2-14
018758 Manifold, Fuel Filter W/Separator 4-14
049608 Manual, Parts Kubota (D1105) 28Hp 4-8
049237 Motor, CCW Hydro-Gear Drive (Left) 3-10
049238 Motor, CW Hydro-Gear Drive (Right) 3-8
043322 Mount Weldment, 3377TZ Engine 4-16
028830 Mount Wldmnt, 420 Engine**OOP** 4-18
047866 Mount Wldmnt, Anti-Scalp Wheel 5-20
048393 Mount, Extended Drive Handle 2-12
047503 Mount, Spring 2-18
046711 Mulching Dam Assy, 3372 5-24
F05010-14 Nut, #10-24 Keps-> 2-10, 2-22, 2-30
F05010-44 Nut, #6-32 Hex 2-10
F05010-59 Nut, #6-32 Keps 2-10
F05010-127 Nut, 1/2-13 Half Nyloc 2-2, 2-24, 3-6, 4-18, 4-20
F05010-31 Nut, 1/2-13 Jam 2-24, 2-30
F05010-8 Nut, 1/2-13 Nyl Hex Lock 2-14, 3-4, 3-8, 3-10, 4-6, 4-16, 4-18, 4-

20, 5-8, 5-10, 5-20
P04646 Nut, 1/2-20 Lug 3-12
F05010-15 Nut, 1/2-20 Nyl Hex Lock 2-18
F05010-63 Nut, 1/4-20 Free Zinc 2-8
F05010-69 Nut, 1/4-20 Nylock 2-22, 4-26
F81033-6 Nut, 10mm x 1.25 Nylon 2-12
F05010-178 Nut, 3/4-10  Flexloc 2-24, 5-20
F05010-177 Nut, 3/4-10  Stover Swaged 2-4
P434 Nut, 3/4-16 Castle 2-4
F05010-124 Nut, 3/8-16 Half Nyloc 2-2, 2-12, 2-18, 4-10
F05010-1 Nut, 3/8-16 Hex 2-12, 2-14, 4-10, 5-4, 5-8
F05010-10 Nut, 3/8-16 Hex Nyloc 2-14, 2-16, 2-18, 2-20, 2-22, 2-24, 2-26, 

2-30, 3-8, 3-10, 3-14, 4-6, 4-14, 4-18, 4-
22, 5-2, 5-4, 5-6, 5-8, 5-12, 5-16, 5-18

F05010-29 Nut, 3/8-16 Jam 2-20, 5-6
F05010-166 Nut, 3/8-24  LH Jam 2-20, 2-26
F05010-123 Nut, 3/8-24 Free 2-12, 2-20
F05010-22 Nut, 3/8-24 UNF Hex Jam 2-26
F05010-17 Nut, 5/16-18 Hex 2-8, 2-18, 2-30
F05010-58 Nut, 5/16-18 Nylok Hex 2-2, 2-12, 3-4, 4-12, 4-26, 5-20, 5-26
F05010-121 Nut, 5/16-18 Nylon Locking Jam 3-8, 3-10, 4-14
F05010-119 Nut, 5/16-24 Jam LH 2-16
F05010-185 Nut, 5/8-11 FlexLoc 2-24, 5-6
F05010-82 Nut, 5/8-11 Jam 5-22
F05010-96 Nut, 5/8-11 Jam Nyl Lock 5-4, 5-22
F05010-135 Nut, 7/16-14 Nylock 5-4

2872AD Index
6 of 11

Go to www.lastec.com for latest changes in this manual.



Part No. Part Description Page Numbers

2872AD Parts Index
Sorted by Description

F05010-38 Nut, 7/16-20 Jam 2-26
048521 Nut, Filter Element Wing 4-12
F05010-192 Nut, M10-1.25 Free Zinc Plate 2-12
F05010-132 Nut, M8 Hex Nylock 2-2, 4-12
F05010-162 Nut, M8x1.25 Free Zinc Plate 4-24
048128 Nut, Rocker Limit Capture 2-24, 2-30
040642 Oil,TTF-SB 32oz Bottle Hydro 3-2
F04254-45 O-Ring, 2-7/16ID x 3/16" Diameter" 5-14
047886 Pan Wldmnt, Seat Painted 2-2
046745 Pin Wldmnt, Rear Deck Hinge 5-20
F05012-24 Pin, 1/2x1 27/64 Clevis 5-4
F05012-49 Pin, 1/8x1 1/2 Cotter 2-4
P05059 Pin, 1/8x1 13/16 Safety 5-4, 5-24
F05012-64 Pin, 1/8x1/2 Roll 5-14
F05012-23 Pin, 3/16x1 1/2 Cotter 2-14
F05012-21 Pin, 3/16x1 Cotter 4-20
F05012-11 Pin, 3/16x1 Roll 2-14, 5-24
F05012-115 Pin, 3/4 In Clevis Retaining 3-6, 4-20
F05012-8 Pin, 3/8x1 3/32 Clevis 2-18, 2-20
P110 Pin, 3/8x1 5/16 Clevis, Yzn 2-14, 5-6
P193 Pin, 5/32x1 3/4 Cotter 3-8, 3-10
040102 Pin, Idler Pivot 3-6
049501 Pipe, Air Intake 4-12
049500 Pipe, Exhaust Adapter 4-24
047526 Pivot Wldmnt, Mule Drive Tensioner 4-20
049302 Plate Wldmnt, 3372 Bolt In Mulching 5-12
049223 Plate Wldmnt, Cooler Mount 3-14
047298 Plate Wldmnt, Deck Adjusting 2-20, 5-6
034930 Plate Wldmnt, Deck Height Adjust 2-18
026407 Plate Wldmnt, E-Brake Lock 2-14
047884 Plate Wldmnt, Filter/Overflow Mount 4-14
046712 Plate Wldmnt, Mulching Dam 5-24
048195 Plate, 3372 Deck Trap Door 5-4
048953 Plate, Control Box Access 2-10
045897 Plate, Decal Fuel 4-2
034921 Plate, Deck Reinforcing 5-14
048183 Plate, Deck Reinforcing 5-16, 5-18
047146 Plate, E-Brake Pulley Left 3-10
047145 Plate, E-Brake Pulley Right 3-8
047186 Plate, Fan Spacer 4-8
047500 Plate, Radiator Mount 4-22
019613 Plug, 1/2IN Hole 2-10
028521 Plug, Glow - Kubota 4-8
P149 PTO, 52in, Unsplined 2-8
045271 Pulley Assy, 5In OD Idler 4-18, 4-20
043367 Pulley, 5 In OD Idler 3-6, 5-8
048452 Pulley, 9 B-C Groove Idler" 5-10

2872AD Index
7 of 11

Go to www.lastec.com for latest changes in this manual.



Part No. Part Description Page Numbers

2872AD Parts Index
Sorted by Description

026409 Pulley, E-Brake 2-14, 3-8, 3-10
P757 Pulley, Flat Idler Main Drive 325E 4-18
049662 Pump, Fuel Injector - Kubota 28HP 4-8
049235 Pump, PW Serier Left Hydro 3-4
049663 Pump, Water 28HP Kubota 4-8
049236 Pump. PW Series Right Hydro 3-4
047502 Radiator, Kubota 33Hp Engine 4-22
026440 Rim, 12 x 8-1/2  8 Spoke 4-1/2 BC 3-12
F04254-4 Ring, 1.575 Id 3000-156 Retaining 5-10
F04254-46 Ring, 3/4 External - External 2-28, 5-4
P111 Ring, Kick-out, 1in 2-14, 2-18, 2-20, 5-6
048457 Rocker Wldmnt, 72 In Left 2-24
048461 Rocker Wldmnt, 72 In Right 2-24
048175 Rod Assembly, Front Deck Lift 2-18
047852 Rod Assy, Rear Deck Lift 2-20
018740 ROD END 3/8-24 LEFT HAND 2-20, 2-26
018739 ROD END, 3/8-24 RIGHT HAND 2-12, 2-20, 2-26
014815 Rod End, 5/16-24 Male LH 2-12
048468 Rod End, 7/16-20 x 3/8 High Misalign 2-26
029397 Rod Wldmnt, Brake Actuator 2-14
026412 Rod Wldmnt, E-Brake Tensioner 2-14
048646 Rod Wldmnt, Front Deck Lift 2-18
048177 Rod Wldmnt, Outer Deck Lift 2-26
048466 Rod Wldmnt, Outer Deck Lift 2-26
047851 Rod Wldmnt, Rear Deck Lift 2-20
046733 Rod Wldmnt, Spring Tensioner 2-22
047864 Roller Assy, Anti-Scalp 5-20
048930 Roller Lift Pivot Wldmnt 2-28
048908 Roller Wldmnt, 3372 Stripping 2-28
047508 Screen Bracket Wldmnt, Radiator 4-22
047534 Screen Wldmnt, 33Hp Radiator 4-22
F05004-3 Screw, #10-24x3/8 Phillips PH Machine-> 2-10
F05008-157 Screw, 1/2-13x1-3/4 FHSH Znc 3-4
F05005-79 Screw, 1/4-20x1/2 HHC Gr5 2-24, 3-14
F05005-105 Screw, 1/4-28x1/4 BO SH Cup Pt Set 2-12
F05004-1 Screw, 10-24x1/2 Sl Hex Machine-> 2-30, 3-14
F05004-126 Screw, 10-24x3/4 Phillips PH Machine 2-16, 2-22, 2-30
F05004-18 Screw, 10-24x5/8 Unsl Indent HH Machine 4-2
F05004-93 Screw, 6-32x3/4 SBHC SS 2-10
048522 Screw, Filter Element Thumb 4-12
F05009-52 Screw, M10-1.25x25mm HH Gr10.9 4-10, 4-14, 4-16
F05004-222 Screw, M6-1.0x20mm Flange 4-8
034969 Seal, 2561 Spindle 5-14
P191 SEAL,1 1/4 ID TRB BEARING 2-24, 2-30
047885 Seat Assy, 33Hp Diesel 2-2
P776 Seat Belt, 2in ALR/ERI Buckle 2-2
052025 Seat Delay Assy, LasTec Mowers 2-2

2872AD Index
8 of 11

Go to www.lastec.com for latest changes in this manual.



Part No. Part Description Page Numbers

2872AD Parts Index
Sorted by Description

P826 Seat Switch 2-2
P630 Seat, Air Ride (Color Gray) 2-2
028510 Sender, Heat sensor 4-8
048164 Shaft, 3372 Kubota Stub 4-10
034946 Shaft, Blade Spindle 5-14
043245 Shaft, Center Blade Spindle 5-14
047576 Sheave, Double - 3372 Mower 5-18
047863 Sheave, Poly-V 6.00 OD 3-4
047862 Sheave, Poly-V 6.63 OD Drive 4-8
047862-1 Sheave, Poly-V 6.63 OD Drive Painted 4-8
049804-1 Sheave, Poly-V 6.63 OD Drive-Plated 4-8
034953 Sheave, Single - 2561 Mower 5-16
043320-9 Shoe, 152.4 x 25 Brake 3-12
041669 Socket, 12V Accessory Panel Mount 2-10
029214 Spacer, 1.00 ODx.41 IDx1/4 Thk Nylon-Blk 4-14
P296 Spacer, 1.13 OD x .75 ID x .5 2-4
019650 Spacer, 1/4 Thk Deck Height 5-8
047572 Spacer, 5/8 x 1 x 5/8 2-24
T125 Spacer, Dual Wheel Outer Bearing 2-24
018465 Spacer, Small Seat Pan 2-2
034950 Spacer, Spindle Bearing 5-14
043968 Spacer, Wheel Yoke Bearing 2-4
P412 Spindle, 1x6 3/8 x1 1/4 thr 2-2
047234 Spring, .72x2.75x.095 Dia SS Comp 2-18, 2-22, 2-30
034982 Spring, 1-1/2OD x 8-1/2  x .195 4-20
026371 Spring, 1-3/8x15.8x.187 Extension" 2-22
043320-10 Spring, 152.4 x 25 Brake Return 3-12
019277 Spring, 1X8 3/8 Leg 325E-98 2-24, 5-8
041714 Spring, Deere RH Torsion 5-26
014818 Spring, Extension 3/8x3 2-2
049606 Starter, Kubota 28Hp 4-8
048692 Strap, 1U 2-18, 2-20, 2-24
P11258 Strap, 24 In Rubber With Hooks 4-26
029874 Strip, 325E Trap Door Clamp 5-4
048941 Strip, Roller Wiper 2-28
046720 Stud Wldmnt, Deck Lift 2-18
043320-4 Stud, 1/2-20 x 1-1/4 Press In 3-12
044588 Switch, Blade Start/Stop 2-10
046559 Switch, DPST N/O N/C 2-30
043459 Switch, DPST NO 5A Plunger 2-22, 2-30
024378 Switch, Key Diesel (Kubota) 2-10
028547 Switch, Oil Pressure - Kubota 4-8
047539 Tank Assy, Diesel Fuel 4-2
029436 Tank Assy, Fuel 4-2
026472 Tensioner Bushing 4-20
048198 T-Handle Assy, 3/8-16 x 3-1/4 4-6
041098-1 Tire, 24x12-12 (Tire Only) 3-12

2872AD Index
9 of 11

Go to www.lastec.com for latest changes in this manual.



Part No. Part Description Page Numbers

2872AD Parts Index
Sorted by Description

047822 Tube Weldmnt, ROPs Top 4-6
047818 Tube Wldmnt, Main Crossbar 4-6
049749 Tube Wldmnt, Rear Cover 4-6
043448 Tubing, 1/4 x 17 in Tygon 4-2
026447 Turnbuckle, Deck Lift 2-20
046701 Turnbuckle, Deck Lift Link 2-26
048469 Turnbuckle, Deck Lift Link 2-26
047243 Turnbuckle, Hex Hydro Link 2-12
046251 Washer Plate, Throttle Friction 2-16
046273 Washer,  1/4 x 1.47 x 1.01 5-18
F05011-18 Washer, #10 SAE Flat 3-14
F05011-20 Washer, #10 Split Lock 2-10, 2-16, 2-30, 3-14
016175 Washer, .25ID X .625OD X .06Thk, Plated 4-14
015986 Washer, .266 x .50 x .21 4-14
F05011-107 Washer, .640 IDx3781 ODx.031Thk Nylon 2-28
034947 Washer, 1.50 x 1.185 x 16Ga 5-14
F05011-97 Washer, 1/2 Plain Belleville 2-14, 5-16, 5-18
F05011-2 Washer, 1/2 SAE Flat 2-14, 3-4, 3-6, 5-8, 5-10
F05011-101 Washer, 1/2 SAE Flat Gr5-8 (Thru Hard) 3-8, 3-10
F05011-68 Washer, 1/2 Standard Flat Zn 4-18, 4-20
F05011-11 Washer, 1/4 SAE Flat 2-22, 2-24, 4-26
F05011-14 Washer, 1/4 Split Lock 2-8, 2-24, 3-4, 3-14, 5-4
F05011-88 Washer, 10mm Split Lock 4-8, 4-10, 4-14, 4-16
034948 Washer, 2.435 x 1.185 x 11Ga 5-14
029889 Washer, 2-1/2x11/16x3/16 Nylon 5-16, 5-18
F05011-77 Washer, 3/4 AN Yel/Cad 2-28, 5-4
F05011-62 Washer, 3/4 SAE Flat 2-4, 3-6, 5-20
F05011-3 Washer, 3/8 Flat SAE 2-12, 2-18, 2-22, 2-24, 2-28, 2-30, 4-10, 

4-18
F05011-61 Washer, 3/8 SAE Flat 2-16
F05011-4 Washer, 3/8 Split Lock 2-12, 2-18, 2-28, 5-2, 5-12
F05011-104 Washer, 3/8x1-1/2x1/8 Thk Hardened-> 4-6
F05011-17 Washer, 5/16 SAE Flat 2-10, 2-16, 2-28, 4-14, 4-26
F05011-13 Washer, 5/16 Split Lock 2-8, 2-10, 2-28, 3-8, 3-10, 5-14
F05011-16 Washer, 5/16 Standard Flat 2-2, 3-8, 3-10
F05011-50 Washer, 5/16x1 1/4 Fender 2-2
F05011-5 Washer, 5/8 SAE Flat 4-20
F05011-27 Washer, 5/8 Split Lock 5-16, 5-18
F05011-48 Washer, 7/16 Split Lock 4-10
F05011-45 Washer, 8mm Split Lock 4-14, 4-24
048166 Washer, Clutch Capture 4-10
048165 Washer, Clutch Spacer 4-10
P12161 Washer, Felt Battery Terminal 4-26
043442 Washer, Fuel Tank Double 4-2
043441 Washer, Fuel Tank Retaining 4-2
048527 Washer, M8  Nylon 4-12
018751 Washer, Motor Mount 4-16

2872AD Index
10 of 11

Go to www.lastec.com for latest changes in this manual.



Part No. Part Description Page Numbers

2872AD Parts Index
Sorted by Description

046239 Washer, Throttle Friction 2-16
046293 Washer, Throttle Friction 2-16
048172 Washer, Wave 2-24
048173 Washer, Wheel Damper 2-24
F05011-89 Washer,2 1/2 ODx5/8 IDx3/16 Std Flat Znc 5-16, 5-18
045986 Wheel Assy, 13x6.5x6 2-4, 2-6
P297 Wheel Hub Assembly, Demountable 2-8
041684 Wheel Hub Assy, Demountable 2-8
P438 Wheel, Anti-Scalp 6x3.25x3/4ID 5-20
027013 Wheel, Anti-Scalp, 5-5/8 hole" 5-22
049669 Wldmnt, Center Commercial Baffle 5-6
048120 Wldmnt, Muffler 4-24
046478 Yoke Wldmnt, 2561 Front Wheel 2-4

2872AD Index
11 of 11

Go to www.lastec.com for latest changes in this manual.



Go to www.lastec.com for latest changes in this manual.




